=
C
<
G
F
I
G
>
=

/)

SQStr-ecirs eb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

JG5000S OWNER'S MANUAL




JUNGLE GYM ASSEMBLY INSTRUCTIONS

JUNGLE GYM SERIES CONFIGURATION FORM

JG1000 JG4000 JG

X2 X2

Steelfleb



=
C
<
G
F
I
G
>
=

/)

SQStr-ecirs eb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

JG1000 OWNER'S MANUAL




JG1000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(A1)ROUND INNER HEX SCREW M12X90L PARTIAL THREAD QTY.1

(A2)HEX BOLT M12X85L PARTIAL THREAD QTY.4

(A3)HEX BOLT M12X50L PARTIAL THREAD QTY.2

(A4)HEX BOLT M10X65L PARTIAL THREAD QTY.1

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

- Page 1.1
JG1000-052019 Steclfla g



JG1000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

—

(A5)HEX BOLT M10X45L PARTIAL THREAD QTY.3

J

(A6)ROUND INNER HEX SCREW M10X45L PARTIAL THREAD QTY.2

(A7) ROUND ALLEN HEAD 3/8"x2"L PARTIAL QTY.1

©

(A8)ROUND INNER HEX SCREW M6X16L PARTIAL THREAD QTY.16

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

- Page 1.2
JG1000-052019 Steclfla g



JG1000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(A9)ELASTIC BELT QTY.1

(A10)20LB PIN(8250-162) QTY.1

]

(A11) ROUND ALLEN HEAD M8X15L PARTIAL QTY.1

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

. Page 1.3
JG1000-052019 Steclfla g



JG1000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

VR

. 7

(B1)NYLON LOCK NUT M12 QTY.7 (C1)M12(1.D.)FLAT WASHER @34 QTY.14

N
8
N

(B2)NYLON LOCK NUT M10 QTY.6  (C2)M10(I.D.)FLAT WASHER @27 QTY.12

© @ |

N\

(B3)1/2"NUT-13UNC QTY.2 (C3)M6(1.D.)FLAT WASHER @19 QTY.16

(C4)SPRING WASHER 1/2" QTY.2

O

(C5)SPRING WASHER 3/8" QTY.1

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

- Page 1.4
JG1000-052019 Steclfla g



JG1000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1.HOOK(8810-001)-----=--===mmmmmmmmmm oo o e oo [LPCS]
D2.0060X50 NYLON BUSHING(9211-033)----------======n==mmmmmmm- [2PCS]
D3.3/4" SHAFT COLLAR(9211-046)-----------=======mmmmmmmmmmmmm e em [2PCS]
D4.50X100X2.0tX30H END CAP(9211-114)----------==mmmmmmmmmmmmem [1IPCS]
D5.08100X30H CAP COVER(9211-186)----------=--==-===nmmmmmmmmmme- [BPCS]
D6.BOTTLE RACK(9260-320)-----------=======mmmmmmm oo [1IPCS]
D7.RUBBER DOUNT(9310-027)-------=-======mmmmmm oo [2PCS]
D8.226X13.5tX161 RUBBER PAD(9310-115)---------------------- [BPCS]
D9.NYLON CABLE HANDLE(9630-284)-----------===--=mmnmmmmmmmo- [LPCS]
D10.8110 PULLEY(9213-002B)---------==-===n=mmmmmmmmmmmmmmm oo [6PCS]
D11.8117 PULLEY(9213-010E)----------=-==--=mmmmmm oo oo [2PCS]
D12.7320mm STEEL CABLE(FJG1000A)---------=====nmmnmmmmmmnmae [1IPCS]
D13.027.5X@22X11.5L RUBBER PAD(9214-030)----------------- [LPCS]
D1. D2.

D4. D5.

D7. @ D8.

D10. D11.

©

/

| ]

D13.

.'
- 2
JG1000-052019 Sreclfle Page




JG1000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

A [1SET] B [1SET] C [1SET]

G1[1SET] H [1SET] | [2PCS]
280272 8280-014
@3/4"X1800L

<I’

JG1000-052019 Y T ) Page 3
Steelfie 9



PARTS ILLUSTRATION SHEET

S1[1PCS] T [1SET] U [1PCS]
8210-216 8400-033 8312-077
@1"X596L

JG1000 ASSEMBLY INSTRUCTIONS

1538.5

200

V [3PCS] W [2SET] X [2SET]
8343-324 8321-059 8321-060

o™

2 3 O
A @
Y \
B 215 |
Y [4SET] Z [1PCS] AA [1PCS]
8331-070 8380-075 8380-076

JG1000-052019 gl ) Page 4
Steelfie 9



JG1000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

AB[1SET] AC[1SET]

8380-076 260545
050X1.8tX1900L

JG1000-052019 e ) Page 5
Steelfie 9



JG  ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET
JG is collocated in 3JG2000,JG5000(S), 3JG8000(S)

BA[LSET]

HARDWARE ILLUSTRATION

DD1.049.5X43L CAP COVER(9211-074)-----rmmmemmmmeemmmmemmmmemmes [2PCS]

DD1. @

-052019 gl ) Page 6
16 Steelfie g



JG1000 ASSEMBLY INSTRUCTIONS

P

©

D5X2

Above shows STEP 1

assembled and completed Q/

VX2

/MlOXZSL CONE SCREW X4
I

' D8X2
JG1000-052019 Page 7
Steelfleb 9




JG1000 ASSEMBLY INSTRUCTIONS

p
D5
Above shows STEP 2 9/
assembled and completed !
M10X15L ROUND INNER HEX SCREW X3——e&__ T /%
M10-@27 WASHER X3 ———® S + -
-
5 .
A
RN ) B1X2
. e e
= . d C1X2
/:% // \‘\/
U - 7
- ~

/—M10X15L ROUND INNER
HEX SCREW X3

///
e
e
~
/ /—I\/I10-®27 WASHER X3

JG1000-052019 Page 8
Steelfleb 9



Project | Part number Name Specification Quantity | Remark
1 208400-010 weight stack plate 1
2 8280-014 GUIDE RODS 2
3 8311-194 plate 38X2TX167 1
4 8400-033 TOP PLATE 1
5 9211-046 SHAFT COLLAR B(40X25.7)X819.5X35L 2
6 9310-027 RUBBER DONUT @55X@019.5X32L 2
7 JG1000-PO8L |WEIGHT STACK FRAME 1

Note:

Part #3 have to be installed after part #6
and before the installation of weight plates set (Part #1)

Jungle Gym

V0-012018




JG1000 ASSEMBLY INSTRUCTIONS

Above shows STEP 3

assembled and completed

5/16"X3/8"L SCREW X2

S1

Steelfie Page 9

JG1000-052019



Above shows STEP 4.1
assembled and completed

When buying JG2000,JG5000,
Please replace one of the JG1000~G1
see the following picture.

JG1000 ASSEMBLY INSTRUCTIONS

M8-BWASHER X3

M8X15L ROUND ALLEN HEAD X3

D13
All

N, N
R C2
B2 .
~e¢
~ C2
N D10

\M8X15L ROUND ALLEN HEAD X3

RUBBER PAD(9214-030)

JG1000-052019 Page 10.1
Steelfleb 9



JGlOOO ASSEMBLY INSTRUCTIONS

Above shows STEP 4
assembled and completed

M8X15L ROUND ALLEN HEAD X3
M8 WASHER @18 X3

.\\
D13 <> -
\0/ v 8 ™~
All . o -
~
\0/ 0 ~
o ~.
0 | \\\
| e
AC ° | o
o H
o /)
Al B /
~
\Q 0 e
Cl o
' D2
9
o
Gl
o
2z
(]
4
3\ D2
° o
o /g/ ////!
{ /// !
// ‘
e i
~ !
// i
M8X10L ROUND ALLEN HEAD e

RUBBER PAD(9214-030)

JG1000-052019 Page 10
Steelfleb 9




JG1000 ASSEMBLY INSTRUCTIONS

Above shows STEP 5
assembled and completed

A3X2

D10

D10

Detial view

\
~N
_ C2
R S
D9 : > I//

JG1000-052019 Page 11
Steelfleb 9



A\ G L R L i L L L

VIIIIIIIPIIIIVIIIIIII PP IIIIIIIIIS S SIS IS ISV SIS ISP IP ISV IS ST VP VSIS OT>

Page 12

Steelfie

Above shows STEP 12
assembled and completed

T e =), Y /
> W "™ WO, W
A\RE St Tt T T T T R VTR

R/

M6 WASHER @19 X14

JG1000 ASSEMBLY INSTRUCTIONS

M6X16 ROUND INNER HEX SCREW X14

JG1000-052019




JG1000 ASSEMBLY INSTRUCTIONS

2209(87")

Above shows JG2000

assembled and completed

When buying JG2000

following the diagram of assembling

2388(94")

M10-@27 WASHER X8

M10 ARC WASHER X8

M10X16 ROUND INNER HEX SCREW X16

Steelfie Page 13

JG1000-052019



S
2 )
Z o 2
7 x $
= 5% ° 3
h_u 2 § @
g = = ,I\s//!_.l.\\\\\\»\\\\\\\\\\\\\\\\\\\\
= % A N = 7& == itﬂsu.!
: e N : 4
0p) : S
= p
Z i /G
>- i R .m
- - ..f._
0 g ) e
M 3 = - /n
L] 2 & 0
", oE 8
2
2 ) i)
< - :
83 <
<< ®© - o
(@)
(@)
o
—
@
)

M10X16 ROUND INNER HEX SCREW X16

JG1000-052019

following the diagram of assembling

When buying JG5000



—

2209(87")
2392(94")

M10 ARC WASHER X8

Steelfie

Above shows JG5000S
assembled and completed

JG1000 ASSEMBLY INSTRUCTIONS

JG1000-052019

When buying JG5000S,
M10X16 ROUND INNER HEX SCREW X16




Guide on Selector Rod Adjustment

STEP 1

/—Selector Rod

\WEIGHT STACK PIN
Step 1

Place Selector Rod into Top Plate.
Then put selector pin into the weight plate to fix the rod.

STEP 2
o STEP 3

2\
N\

&
R

ANMMNNNY

=Z.

L4
4
\\

ANMNNNY

3/8" SPRING WASHER
{ROUND ALLEN HEAD 3/8"x2"L

-\"

Step 2
Screw the 3/8”x2”L Round Allen Head
into Top Plate but not tighten it up.

T

<<

()
o]
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o

Step 3
Place the selector pin to each weight plate
(5,10,15,20....) to check the smoothness.

=

Rotate the Selector Rod slightly
or move the 3/8”x2”L Round Allen Head
to left and right and repeat Step 3.




project Part number Name Specification Quantity | Remark

M EGA POWE R Senes 1 38-200 CAP round allen head 3/8"X2"L round allen head-CAP 1
. 2 38-SPWAS 8732003 3/8" spring washer 1

J U N G I— E GYM Series 3 8210-216C 20 hole Selector Rod 1
4 8250-166 pin @7.9X137L 1

5 8250-162 weight stack pin @7X110L 1

6 8400-010 10LB weight stack plate |102x22tx280L 10LB 20

7 8400-033 top plate 1

1. Place #4 - 8250-166 (pin) into the first weight plate.
2. Place #5 - 8250-162 (weight stack pin) into the
the hole 20th of the weight stack.
3. Make sure #7 (top plate) cling to #6 (first weight plate)
and fix in #1 - 3/8"X2"L screw and #2 - 3/8" spring washer.
4. Finally remove #5 - 8250-162 (weight stack pin) and use as usual.

O

137

(8250-166)PIN

V2-112017




=
C
<
G
F
I
G
>
=

/)

SQStr-ecirs eb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

JG4000.2 OWNER'S MANUAL




JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

]
%
%

 S—

(A1)HEX BOLT M12X130L PARTIAL THREAD QTY.2

—

@,

(A2)HEX BOLT M12X90L PARTIAL THREAD QTY.5

(_.

H

(A3)HEX BOLT M12X85L PARTIAL THREAD QTY.14

@,

@,

(A4A)HEX BOLT M12X50L PARTIAL THREAD QTY .4

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

2- Page 1.1
JG4000.2-052019 Steclfla g



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(AS)HEX BOLT M10X65L PARTIAL THREAD QTY.1

(A6)HEX BOLT M10X45L PARTIAL THREAD QTY.9

l

(A7)ROUND INNER HEX SCREW M10X45L PARTIAL THREAD QTY.7

\

(A8) ROUND ALLEN HEAD 3/8"x2"L PARTIAL QTY.4

O L

(A9Q)HEX BOLT M8X75L PARTIAL QTY.4

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

2- Page 1.2
JG4000.2-052019 Steclfla g



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

O

(AL0)HEX BOLT M8X25L PARTIAL THREAD QTY.4

(A11)ELASTIC BELT QTY.4

(A12)20LB PIN(8250-162) QTY.4

|

(A13) ROUND ALLEN HEAD M8X15L PARTIAL QTY.1

—

—

(A14)HEX BOLT M10X55L PARTIAL THREAD QTY.1

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

2- Page 1.3
JG4000.2-052019 Steclfla g



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(B1)NYLON LOCK NUT M12 QTY.25 (C1)M12(1.D.)FLAT WASHER @34 QTY.50

g © |

(B2)NYLON LOCK NUT M10 QTY.18 (C2)M10(l.D.)FLAT WASHER @27 QTY.36

R\
©
.

(B3)1/2"NUT-13UNC QTY.7 (C3)M8(1.D.)FLAT WASHER @18 QTY.8

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

2- Page 1.4
JG4000.2-052019 Steclfla g



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(C4)SPRING WASHER 1/2" QTY.7

O |

(C5)SPRING WASHER M8 QTY.8

O |

(C6)SPRING WASHER 3/8" QTY .4

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

2- Page 1.5
JG4000.2-052019 Steclfla g



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1.860 CAP COVER(8130-231)-------=-==========mmmmmmmmmmmm oo [2PCS]
D2.376 CAP COVER(8130-236)-------===============mmmmmmmmmmmeeeo- [2PCS]
D3.HOOK(8810-001)---=-=-=======n=mmmmmmmm o mm oo [8PCS]
D4.NYLON BUSHING(9211-029)------=-=======nmmmmmmmmm oo [4PCS]
D5.NYLON BUSHING(9211-033)------=-========mmmmmmmmm oo [2PCS]
D6.3/4" SHAFT COLLAR(9211-046)-------=-=============mmmmmmmmmeeo- [8PCS]
D7.50X100X2.0tX30H END CAP(9211-114)--------===-=nmnmmmmmmm- {3PCS]
D8.8100X30H CAP COVER(9211-186)--------==-===-==-==m-m-mmm- [4PCS]
D9.@120X@52X3t NYLON WASHER(9214-039)------------=-------- [4PCS]
D10.BOTTLE RACK(9260-320)------=-==========mmmmmmmmmmmmeoeeo o [4PCS]
D11.RUBBER DOUNT(9310-027)----=--=-nnmmmnmmmmmmmmmmmmmmmmmee [8PCS]
D12.108X14.5tX263L RUBBER PAD(9310-075)----------=--=--=--- [2PCS]
D1. D2. D3.
(=

D4. D5. D6.

D7. D8. Do.

D10. D11. D12.

JG4000.2-052019 Page 2
Steelfle> 9



JG4000 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D13.295X170X18t RUBBER PAD(9310-107)--------===-=====--=-- {2PCS]
D14.226X13.5tX161 RUBBER PAD(9310-115)--------------=------1 [4PCS]
D15.§Z§37.5X13.5 RUBBER DOUNT(9310-116)-------------=--==----- [1PCS]
D16.NYLON CABLE HANDLE(9630-284)---------=--==-nmmmmmmmmmnmae {5PCS]
D17.RESISTANCE BAND(TR20)--------====mmmmmmm oo {1PCS]
D18.§Z§110 PULLEY(9213-002B)---------=--====mnmmmmmmmm oo [21PCS]
D19.¢117 PULLEY(9213-010E)------------==-==mnmmmmm oo oo [4PCS]
D20.2090mm STEEL CABLE(FJG4000A)---------===-====mmnmmmmmmno- [LPCS]
D21.7320mm STEEL CABLE(FJG4000B)--------------=-===-==--m---- [1LPCS]
D22.1730mm STEEL CABLE(FJG4000C)---------=--==-===-=mmmmmmm- [1IPCS]
D23.5560mm STEEL CABLE(FJG4000D)------------==-===-==-mmn--- [LPCS]
D24.4255mm STEEL CABLE(FJG4000E)-----------------==--=------- [1IPCS]
D25.027.5X@22X11.5L RUBBER PAD(9214-030)----------------- [1IPCS]
D26.1545mm STEEL CABLE(FJG4000F)-----------==--==-==-mmmnmmm- [1IPCS]

D15.

N,
D18.
D21.
i : L
|l 7320 -
D22. D23. D24.
1730 B 5560 _ l 4255 o

D25. D26.

@ » 1545 _

JG4000.2-052019 Page 2.1
Steelfle> 9




JG4000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

A [1SET] B [1SET] C [1SET]

G1[1SET] H [1SET] | [LSET]
280272

JG4000.2-052019 Y T ) Page 3
Steelfie 9


w723
螢光標示


JG4000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

J[1SET] K1 [1SET] L [1SET]

O [1SET]

P [1SET] Q [1SET] R [1SET]

JG4000.2-072019 Y e ) Page 4
Steelfie 9


w723
螢光標示


JG4000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

S [1SET] T [8PCS] U1 [4SET]
8280-014 8210-216
@3/4"X1800L @3/4"X596L

Vi

V [4SET] W [2SET] X [2SET]
8400-033 10JG4000-15 10JG4000-16

Y [2SET] Z [1SET] AA [5PCS]
10JG4000-17 w 260545 8312-077

[150X1.8tX1900L

O O
- 153.5 -
200 N
AB[4PCS] AC[2PCS] AD[1SET]
8343-324 8313-188 8220-186
@25X87.5L
\ - 44 -
| [/ @
] [
O B )
\\ Y @
- 215 _ = 250 -
JG4000.2-052019 Page 5

Steelfie



JG4000 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

AE [1SET] AF [1SET] AG [1SET]
20LB1200 20LB600A 9111-097
AH [1SET] Al [1SET] AJ1 [2SET]
9121-111 9121-107 9161-078
AK [2SET] AL[1SET] AN[1PCS]
6640-023 20JG4000-U 8321-071

AO[1SET] AP[1SET] AQ[4PCS]
8331-015 8331-082 8311-194

JG4000.2-052019 gl ) Page 6
Steelfie 9




JGC ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET
JGC is collocated in 3JG4000S, JG5000S, JG8000S

AAA [4SET] AAB [4SET] AAC [16SET]
8380-076 8380-076 8331-070

AAD [8SET] AAE [8SET]
8331-072 8331-073

JGC-052019 gl ) Page 7
Steelfie 9



JG  ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET
JG is collocated in 3JG2000,JG5000(S), 3JG8000(S)

BA[LSET]

HARDWARE ILLUSTRATION

DD1.049.5X43L CAP COVER(9211-074)-----rmmmemmmmeemmmmemmmmemmes [2PCS]

DD1. @

-052019 gl ) Page 8
16 Steelfie g



JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 1
assembled and completed

D8x2

M10-@27 WASHER X8
M10X15L HEX BOLTXS\

A\

M6X16L ROUND INNER HEX SCREW X8

M6-@16 WASHER X8—

ABX2

M10X25L CONE SCREW X4\

D14X2 \©
M10X15L HEX BOLTXlG/

M10-@27 WASHER X16

JG4000.2-052019 Page 9
Steelfleb 9



JG4000 ASSEMBLY INSTRUCTIONS

C1X2

N
x
i
O]

A3X2

\&/ Above shows STEP 1

assembled and completed

() 0
0
0 0
) {
=
=
4
0 0
0 0
0 0
¥
V.0 VY
VAV
M
\o//
N7/

Page 9.1

Steelfie

JG4000.2-052019



JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 1.1
assembled and completed
When buying a JG8000 ~ JG8000S,

please exchange and
assemble E and K1 in one of JG4

see as picture.

A3x2

C1X2
4
BIX2 \\w// <
SNel N cix2
\ ~
Cix2 \ ~
> RO
5" AA >
<. -
o \\
- '
K1 /> B
X | 4
“\ C1X2 rt

JG4000.2-052019

000,

“ L’H\)E

| cixe

Page 9.1a

Steelfleb



JG4000 ASSEMBLY INSTRUCTIONS

M10X70L HEX BOLT X2
‘&MlO-@Z? WASHER X2
by
I
Above shows STEP 2 j | A
assembled and completed ‘ < /K B1X2
~ \\//

C1X2

M10X25L CONE SCREW X2 & C1x2
A3X2
/ P2X2 pox2 J @
@/ Y@/ AJ1X2 D10X2
DIX2 !_'8/
| B1
) D1 c1

Al

M10X25L CONE SCREW X2

C5X2

I
S

D12

JG4000.2-052019 Page 10
Steelfleb 9

AC
M10X25L CONE SCREW X2 \% K
I|I >




Above shows STEP 2.1
assembled and completed

When buying a JGC,

JG4000 ASSEMBLY INSTRUCTIONS

JGC is collocated in 3G4000S, JG5000S, JG8000Ss

S
:
L~

JG4000.2-052019

AAEX4

ﬁw; .'\ 7‘ \%\

&Y P

M6X16L
j /ROUND INNER HEX SCREW X56
N
\

M6-@16 WASHER X56
7 &y
AAEX4
AACX4

.\\ﬁx

AACX4
AADX4

Steelfleb

Page 10.1



: s ﬂ
Z o S 2
— = o o
0 / e
D) 2 a - \ o
T 0 \/e\ NSO
= X g o AL K~ ——— 4
9 = 8\ X ] Jiin ™/
a) . | .

< = ¢ \ g - > - / )
g 2\ ° \MF\M / 5
) 3l ¥ 3 < o/
M w3 ~ // < \\ %
Ll Wm \v / 4]
0 25 / / i)
) 23 / /
< mm S y /

m m — 4/ \\

< ®© ;
S \ /
O \ /
4 A1
Q)
J

JG4000.2-052019




M10-@27 WASHER

M10X40L HEX BOLTX

A
D18X2 . B1X2 D19
A6
\\\‘\
>

D24

JG4000.2-052019 Page 12
Steelfleb 9



Above shows STEP 5 .
assembled and completed

JG4000.2-052019 Page 13
Steelfleb 9



%)) N - \ g <
5 \ .
Z AN 1 :
2 8 " \ a o
O N\ e SO
D 2 \ N ~iy© ©. -
2 m / c \/F\/ /
S T X :
2 g / / .f__.w
3 -/ K e
0 e \ | h
% g5 \ /
3 N/
m\m 53 — 0
o e S
o] I
X 2
! o
G AN
o
K 3
&
o
o
(@)
<
O
)




JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 7
assembled and completed

c2
/'\\\z
B2 N D18
N

AF
\M10X40L HEX BOLT X2

C2X2 M10-@27 WASHER X2

JG4000.2-052019 /’) 1
Strtececlfie Page 2



Cc2
C4

D18 AO
m// AL4
Cc2

5/16"x5/16"L Screw X3

Cc2

B2
\k
Cc2
B3
B2

Above shows STEP 7.1
assembled and completed

JG4000 ASSEMBLY INSTRUCTIONS

)
f
.

AN

B2

AL

Steelfie Page 15.1

JG4000.2-052019



Page 16

%

’ 5/16"X3/8"L SCREW X2
~

Steelfie

Above shows STEP 8
assembled and completed
NG

JG4000 ASSEMBLY INSTRUCTIONS
f
|

Please hang on the D16 X4
on the hook

JG4000.2-052019



puskin
螢光標示


JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 9
assembled and completed

B2 /\> ~
c2 >

JG4000.2-052019 Page 17
Steelfleb 9



JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 10

assembled and completed

5/16"X3/8"L SCREW X2

N —
A\ WAC
"~/
I\ &
fr\/./’\ ——
& [ ) CEILEeas
N \/ ———
y A AN
{ Y oY Yy
A\ /N VT —
/  N@ < \
L\H S /(< .
N
4 —

B1X2

Page 18

Steelfie

B mi NI

N
— . A
a - >
_a-
ﬁl
8 -

JG4000.2-052019



Above shows STEP 11
assembled and completed

JG4000 ASSEMBLY INSTRUCTIONS

]
C1
|
D

1

B2 /.\>\ ///I
c2 3 \

e
& . -

M8X10L ROUND ALLEN HEAD/

RUBBER PAD(9214-030)

JG4000.2-052019

—A

© & § & & © o8 o

—&G

Steelfleb

ROUND INNER HEX SCREW M8X15L X2

M8-324 WASHER X2

D5

ROUND INNER HEX SCREW M8X15L
M8-@24 WASHER

Page 19


puskin
螢光標示


JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 11.1
assembled and completed

When buying JG8000, JG8000S,

please replace one of the JG4000~G1,
see the following picture

(@

—
f

JG4000.2-052019 Page 19.1
Steelfleb 9


puskin
螢光標示


JG4000 ASSEMBLY INSTRUCTIONS

Above shows STEP 12
assembled and completed

s |
\

N\
=, RS

C1X2

=\w. s A..
AL
e\ X .\\.H —— N " ] I}
Y/

W
\i\.wﬁ

\\l.(.//V _

A\ S e e S SO ORSEN

B1X2

\%/
A4X2

C1X2

D21

D18

D18

D3

Detial view

A6
Page 20

Steelfie

D18

JG4000.2-052019




AABX4

JG4000 ASSEMBLY INSTRUCTIONS

NN NN NN NN N NN NN NN S T N N NN NN NN NN NN NN Y o /

N
x
<
2

assembled and completed

When buying JG4000S

Above shows JG4000S

M6-@19 WASHER X32

JG4000.2-052019

ROUND INNER HEX SCREW X32

M6X16L

following the diagram of assembling

Page 21

Steelfie



2209(87")
2392(94")

M10 ARC WASHER X8

M10-@27 WASHER X8

Steelfie

assembled and completed

When buying JG5000,

Above shows JG5000

JG4000 ASSEMBLY INSTRUCTIONS

+4De\

v ittt s 3 5 5 5 335 oA N &/

M10X16 ROUND INNER HEX SCREW X16

JG4000.2-052019

following the diagram of

assembling




JG4000 ASSEMBLY INSTRUCTIONS

Above shows JG5000S
assembled and completed

When buying JG5000S,
following the diagram of
assembling

2209(87")

2392(94")

/M10-®27 WASHER X8

f
++ e M10 ARC WASHER X8

M10X16 ROUND INNER HEX SCREW X16

-

JG4000.2-052019 Page 23
Steelfleb 9



\ QA YR
Ny A

L———0

M10 ARC WASHER X8

M10-@27 WASHER X8

2209(87")
2388(94")

JG4000 ASSEMBLY INSTRUCTIONS

By
L.
- o
o2 0
o
S e S 0
8m x
0 = =
n S w
=@ o
Ow ﬂh\w
52 2
Qs )
o R O N I
24 - o
o £ u
o @ Z
8 O o
G Z o
GAlu nUu b
........ M =) 2 N
muh = 3 9
S Y 9 g "
5 2 E = =
o £ o S
W 7)) <
-
o o 9 O
e = @© ]
Y
= 8 0o




JG4000 ASSEMBLY INSTRUCTIONS

assembled and completed

When buying JG8000S,
following the diagram {

of assembling

2209(87")

2388(94")

M10X16 ROUND INNER HEX SCREW X16

JG4000.2-052019
Steelfleb



JG4000 ASSEMBLY INSTRUCTIONS

Supplementary information

Can be equipped with use's accessory
which uses singly pully.

AK j
‘ Can be equipped with use's accessory
M/Which uses singly pully.
3

D

JG4000.2-082018 Y T ) Page 26
Steelfie 9



Guide on Selector Rod Adjustment

STEP 1

/—Selector Rod

\WEIGHT STACK PIN
Step 1

Place Selector Rod into Top Plate.
Then put selector pin into the weight plate to fix the rod.

STEP 2
o STEP 3

2\
N\

&
R

ANMMNNNY

=Z.

L4
4
\\

ANMNNNY

3/8" SPRING WASHER
{ROUND ALLEN HEAD 3/8"x2"L

-\"

Step 2
Screw the 3/8”x2”L Round Allen Head
into Top Plate but not tighten it up.

T

<<

()
o]
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o

Step 3
Place the selector pin to each weight plate
(5,10,15,20....) to check the smoothness.

=

Rotate the Selector Rod slightly
or move the 3/8”x2”L Round Allen Head
to left and right and repeat Step 3.




project Part number Name Specification Quantity | Remark

M EGA POWE R Senes 1 38-200 CAP round allen head 3/8"X2"L round allen head-CAP 1
. 2 38-SPWAS 8732003 3/8" spring washer 1

J U N G I— E GYM Series 3 8210-216C 20 hole Selector Rod 1
4 8250-166 pin @7.9X137L 1

5 8250-162 weight stack pin @7X110L 1

6 8400-010 10LB weight stack plate |102x22tx280L 10LB 20

7 8400-033 top plate 1

1. Place #4 - 8250-166 (pin) into the first weight plate.
2. Place #5 - 8250-162 (weight stack pin) into the
the hole 20th of the weight stack.
3. Make sure #7 (top plate) cling to #6 (first weight plate)
and fix in #1 - 3/8"X2"L screw and #2 - 3/8" spring washer.
4. Finally remove #5 - 8250-162 (weight stack pin) and use as usual.

O

137

(8250-166)PIN

V2-112017




	JG5000S-P00
	JG分配表
	JG1000-V0-ASM-052019
	JG1000-P00
	JG1000-P01.1
	JG1000-P01.2
	JG1000-P01.3
	JG1000-P01.4
	JG1000-P01
	JG1000-P02
	JG1000-P03
	JG1000-P04
	JG1000-P05
	JG1000-P06
	JG1000-P07
	JG1000-P08
	JG1000-P08-01
	JG1000-P09
	JG1000-P10.1
	JG1000-P10
	JG1000-P11
	JG1000-P12
	JG1000-P13-JG2000
	JG1000-P14-JG5000
	JG1000-P15-JG5000S
	MDAA-MEGA說明頁
	mega-weight-V2

	JG4000-V2-ASM-072019
	JG4000-P00
	JG4000-P01.1
	JG4000-P01.2
	JG4000-P01.3
	JG4000-P01.4
	JG4000-P01.5
	JG4000-P01
	JG4000-P02
	JG4000-P02.1
	JG4000-P05
	JG4000-P06
	JG4000-P07
	JG4000-P08
	JG4000-P09
	JG4000-P09.1
	JG4000-P09.1a
	JG4000-P10
	JG4000-P010.1
	JG4000-P11
	JG4000-P12
	JG4000-P13
	JG4000-P14
	JG4000-P15
	JG4000-P15.1
	JG4000-P16
	JG4000-P17
	JG4000-P18
	JG4000-P19
	JG4000-P19.1
	JG4000-P20
	JG4000-P21
	JG4000-P22-JG5000
	JG4000-P23-JG5000S
	JG4000-P24-JG8000
	JG4000-P25-JG8000S
	MDAA-MEGA說明頁




